
THESIS 

 

 

 

 

 

INTRODUCING EFFICIENT WASTE WATER TREATMENT AND 

RE-USE TECHNIQUES IN NORTH CYPRUS 

 

 

by 

LUTFIYE GUNES 

4055778 

Submitted in partial fulfillment of the requirements for  

the degree of Master of Landscape Architecture 

Anhalt University of Applied Sciences 

Bernburg, Germany 2014 

 

 

 

1stAdvisor: Alexander Kader 

2ndAdvisor: Johannes Cox 



2 

 

INTRODUCING EFFICIENT WASTE WATER TREATMENT AND RE-USE 

TECHNIQUES IN NORTH CYPRUS 

 

Master Arbeit vorgelegt im Wintersemester 2013-2014 

Master Thesis submitted during winter semester 2013-2014 

An der Hochschule Anhalt 

At the Anhalt University of Applied Sciences 

Abteilung Landwirtschaft, Ökotrophologie und Landschaftsbau 
[...]
with reactive biological surfaces (Kadlec and Knight, 1996). The FWS CWs can be classified 

according to the type of macrophytes (Fig. 3.3). 

Fig. 3.7: FWS constructed wetland at Leystad, the Netherlands , planted with Scirpuslacustris. 

Photo by Hans Brix 

 

Surface-flow wetlands move effluent above the soil in a planted marsh or swamp, and thus 

can be supported by a wider variety of soil types including bay mud and other 

siltyclays.Plantings of reedbeds are popular in European constructed wetlands, and plants 

such as cattails (Typha spp.), sedges, Water Hyacinth (Eichhornia crassipes) and Pontederia 

spp. are used worldwide (although Typha and Phragmites are highly invasive). Recent 

research in use of constructed wetlands for subarctic regions has shown that buckbeans 

(Menyanthes trifoliata) and pendant grass (Arctophila fulva) are also useful for metals uptake 

(http://en.wikipedia.org/wiki/Constructed_wetland). 

http://en.wikipedia.org/wiki/Bay_mud
http://en.wikipedia.org/wiki/Silt
http://en.wikipedia.org/wiki/Silt
http://en.wikipedia.org/wiki/Reedbed
http://en.wikipedia.org/wiki/Typha
http://en.wikipedia.org/wiki/Cyperaceae
http://en.wikipedia.org/wiki/Eichhornia_crassipes
http://en.wikipedia.org/wiki/Pontederia
http://en.wikipedia.org/wiki/Menyanthes
http://en.wikipedia.org/wiki/Arctophila
http://en.wikipedia.org/wiki/Constructed_wetland


55 

 

3.1.2.2. Sub Surface Flow Design (SFCWs-RBTs) 

The sub surface system is divided into two according to direction flow; horizontal flow (HF 

or HSF) and vertical flow (VF) Fig. 3.3.  

Horizontal Flow: 

Figure 3.8 shows a typical arrangement for the constructed wetland with a horizontal sub-

surface flow. It is called horizontal flow because the wastewater is fed in at the inlet and flows 

slowly through the porous medium under the surface of the bed in a more or less horizontal 

path until it reaches the outlet zone where it is collected before leaving via level control 

arrangement at the outlet.  

During this passage the wastewater will come into contact with a network of aerobic, anoxic 

and anaerobic zones. The aerobic zones occur around roots and rhizomes that leak oxygen 

into the substrate (Brix, 1987b; Cooper et al., 1996). In Europe, HSF constructed wetlands are 

commonly called “Reed beds”, in the United Kingdom also “Reed bed Treatment System” 

(RBTS) coming from the fact that the most frequently used plant is Common reed 

(Phragmites australis). In the United States, the team “Vegetated Submerged Bed” (VSB) 

was also adopted. This term, however, is very unfortunate as it resembles systems with 

submerged plants and therefore, we strongly recommend that is not used (Jan &Lenka WWT 

in CW with FWS, 2008). 

 

Fig. 3.8: Schematic representation of a constructed wetland with horizontal sub-surface flow. 

1- Distribution zone filled with large stones, 2- Surface of the bed, 3- Water level in the bed, 

4- Impermeable liner, 5- Medium (e.g. gravel, crushed stones), 6- Collection zone filled with 

large stones, 7- Collection drainage pipe, 8- Outlet structure for maintaining of water level in 

the bed. The arrows indicate only a general flow pattern.   

 



56 

 

 
Source: Vymazal (200 la), Backyus Publishers. 

Vertical Flow: 

A Vertical Flow Constructed Wetland is a filter bed that is planted with aquatic plants. 

Wastewater is poured or dosed onto the wetland surface from above using a mechanical 

dosing system. The water flows vertically down through the filter matrix. The important 

difference between a vertical and horizontal wetland is not simply the direction of the flow 

path, but rather the aerobic conditions. 

Down flow: 

VF constructed wetlands are primarily used to treat domestic or municipal sewage. However, 

in recent years VF systems have also been used to treat other types of wastewater (Table 3.2). 

VF constructed wetlands are also often used as part of hybrid systems treating various types 

of waste water. Typical arrangement of down flow VF system is shown in Fig. 3.9. 

 

 

 

 

 

 



57 

 

Fig. 3.9: Typical arrangement of a down flow vertical – flow constructed wetland 

 
Source: Cooper et al., 1996 

 

Table 3.2: The use of VF systems for various types of wastewater other than sewage 

 
Source: Jan &Lenka WWT in CW with FWS, 2008 

 

 



58 

 

Up flow: 

In vertical-up flow constructed wetlands the wastewater is fed on the bottom of the filter bed. 

The water percolates upward and then it is collected either near the surface or on the surface 

of the wetland bed (Fig. 3.10).These systems have commonly been used in Brazil (Salati, 

1987; Manfrinatoet al., 1993; Salati et al., 1999) since the 1980s. The beds are filled with 

crushed rock on the bottom, the next layer is coarse gravel and the top layer is soil planted 

with Rice (Oryza sativa) (Jan &Lenka WWT in CW with FWS, 2008). 

Fig. 3.10: Schematic representation of a constructed wetland with vertical up-flow 

 
Source: Vymazal (200 la), Backhuys Publishers 

Tidal flow: 

Tidal flow systems are a new form of VF system (Green et al., 1997;Revitt et al., 1997; Sun et 

al., 1999a,b; Zhao et al.,2004a;Cooper & Cooper (2005) pointed out that tidal flow systems 

developed to try to overcome some of the problems that were seen in theearly forms of VF 

systems related to clogging of the surface. Up flow systems have been were used for about 20 

years but they suffer from the problemthat distribution is below the surface and hence hidden 

from the observers. Intidal flow systems at the start of the treatment cycle the wastewater is 

fed tothe bottom of the bed into the aeration pipes. It then percolates upwards untilthe surface 

is flooded. When the surface is completely flooded the pump isthen shut off, the wastewater is 

then held in the bed in contact with themicroorganisms growing on the media. A set time later 

the wastewater isdrained downwards and after the water has drained from the bed 

thetreatment cycle is complete and air diffuses into the voids in the bed (Cooper, 2005). 



59 

 

3.1.2.3. Waste Water Garden (WWG) 

Waste water Garden is a type of constructed wetland. What WWG units do is reproduce the 

conditions of natural wetlands, called by scientists the “kidneys of the Earth” for their high 

capacity of water recycling in the biospheric cycles. Unlike many natural wetlands however, 

WWG belongs to the family of subsurface flow designs, which means that at no moment is 

the sewage water in contact with the air, thus preventing all bad smells, mosquito breeding or 

accidental human contact (http://www.wastewatergardens.com/1en_overview.html). The 

system can be used in public parks, office buildings, hotels/cafes, schools and rural areas. 

Fig. 3.11: WWG system detail 

 

Souce:www.tamanpetanu.com/_/rsrc/1336389181271/development-plans/wastewater-
management/WWG_Complete2Sldg_CutIn3.ppt.jpg 

 

 

 

 



60 

 

Fig.3.12: Xpu-Ha Eco-Park, Restaurant, handling wastewater for 1500 people 

 

Source: http://www.wastewatergardens.com/5en_photos2.html 

In this system basically, the aquatic plants are planted in order to purify the waste water or 

storm/runoff water. The plants clean the pollutants in the water; the top part of the plant 

observes the oxygen and carries it to the roots which enable the microorganisms to live. 

Wetlands also provide important habitat for many animals. Apart from that, CWs are 

constructed on the gravity-flow means no need for pumps, electricity or additional effort. It is 

one of the cheapest solutions to clean the water. For Cyprus it is recommended for the rural 

areas for usage of agricultural production. The ecologic system can encourage farmers to 

produce their products without the concern of rain amount or season.   

3.1.3. Membrane Bioreactor 

Membrane bioreactor (MBR) is the combination of a membrane process like microfiltration 

or ultra filtration with a suspended growth bioreactor, and is now widely used for municipal 

and industrial wastewater treatment with plant sizes up to 80,000 population equivalent (i.e. 

48 million liters per day). When used with domestic wastewater, MBR processes can produce 

effluent of high quality enough to be discharged to coastal, surface or brackish waterways or 

to be reclaimed for urban irrigation. An added benefit of membrane bioreactors is its ability to 

allow complete nitrification to occur or operated in denitrification mode, which allows the 

choice of leaving all the nitrogen in the sewage water or taken out (Gaglardo et al. 2001). 

 

http://en.wikipedia.org/wiki/Membrane_technology
http://en.wikipedia.org/wiki/Microfiltration
http://en.wikipedia.org/wiki/Ultrafiltration
http://en.wikipedia.org/wiki/Bioreactor
http://en.wikipedia.org/wiki/Wastewater
http://en.wikipedia.org/wiki/Sewage


61 

 

“A MBR can best be described as one part of a biological process where small microbes 

degrade pollutants before being filtered by a collection of submerged membranes.” 

(http://www.treatmentequipment.com/files/mbr/mbr_brochure.pdf). Physical, chemical and 

organic processes are used in this technology in order to remove the contaminants in the 

wastewater. The main disadvantage of MBR is high need of energy for aeration. 

 

Fig. 3.13: Example of MBR Unit 

 

 
Source: http://www.treatmentequipment.com/files/mbr/mbr_brochure.pdf 

 

MBR configurations are divided into 2 types: internal/submerged, where the membranes are 

immersed in and integral to the biological reactor; and external/side-stream, where 

membranes are a separate unit process requiring an intermediate pumping step 

(http://en.wikipedia.org/wiki/Membrane_bioreactor). The idea to submerge the membranes in 

the bioreactor came from Japanese scientist Yamamoto and co-workers in 1989.  The system 

is first used in 1990 in USA. Both the (internal and external) MBRs showed successful 

performance for chemical oxygen demand (COD) removal efficiency (98% average), color 

(98%), and nutrients (86% for total nitrogen and 86–89% for total phosphorus  

(http://en.wikipedia.org/wiki/Membrane_bioreactor#Internal.2Fsubmerged). The system is 

one of the most used wastewater treatment system which is becoming popular and attractive 

every day, the other most used technique is Reverse Osmosis (RO) and they are considered as 

last step in wastewater treatment. On the other hand, the system is very similar to 

conventional activated sludge system (CAS) but more developed version. 

http://www.treatmentequipment.com/files/mbr/mbr_brochure.pdf
http://www.treatmentequipment.com/files/mbr/mbr_brochure.pdf
http://en.wikipedia.org/wiki/Membrane_bioreactor
http://en.wikipedia.org/wiki/Membrane_bioreactor#Internal.2Fsubmerged


62 

 

 Compared to CAS MBR does not need extra clarifier for expansion, just increasing the 

number of membranes would be enough. Also MBR can operate at higher biomass 

concentrations (MLSS) than conventional systems.  

Fig. 3.14: Simple schematic describing the MBR process 

 

Source: http://en.wikipedia.org/wiki/File:MBR_Schematic.jpg 

MBRs have emerged as an alternative bioreactor configuration in cases where space and 

water resources are limited (2006 Water Environment Foundation). 

With the membrane directly immersed into the bioreactor, submerged MBR systems are 

usually preferred to side-stream configuration, especially for domestic wastewater treatment. 

The submerged configuration relies on coarse bubble aeration to produce mixing and limit 

fouling. The energy demand of the submerged system can be up to 2 orders of magnitude 

lower than that of the side-stream systems and submerged systems operate at a lower flux, 

demanding more membrane area. In submerged configurations, aeration is considered as one 

of the major parameter on process performances both hydraulic and biological. Aeration 

maintains solids in suspension, scours the membrane surface and provides oxygen to the 

biomass, leading to a better biodegradability and cell synthesis. 

(http://en.wikipedia.org/wiki/Membrane_bioreactor#Internal.2Fsubmerged). Fig 1.1 shows 

how internal and external MBRs work. 

http://upload.wikimedia.org/wikipedia/en/2/2c/MBR_Schematic.jpg
http://en.wikipedia.org/wiki/File:MBR_Schematic.jpg
http://en.wikipedia.org/wiki/Coarse_bubble_diffusers
http://en.wikipedia.org/wiki/Membrane_bioreactor#Internal.2Fsubmerged
http://upload.wikimedia.org/wikipedia/en/2/2c/MBR_Schematic.jpg�


63 

 

 

Fig. 3.15: General Process Flow Diagram of MBRs 

 
Source:http://nature.berkeley.edu/classes/es196/projects/2010final/YeoK_2010.pdf 

Membrane bioreactor systems are one of the last steps of treatment technology. I personally 

recommend submerged membrane bioreactors for the Kyrenia Park and other available lands 

in North Cyprus. Since the major need of this system is oxygen, aeration problem without 

creating odors has to be solved. In this proposed park, the pipe of the MBR system is 

recommended to be connected to the building or high stores hotel next to the park and extend 

the pipes parallel through wall and till the end of the roof floor. 

The cost of the system is of course dependent on the population of users, amount of water to 

be recycled and size and the number of the reactors. Further studies for the cost and 

installation of the system to be built in North Cyprus must be done. According to gained 

information from “Winery Waste water Treatment and Reuse Project” the estimated cost of 

the whole treatment system is costly differing from $1 to 1.8 million dollars, reactor cost 

$300,000 to $600,000 and $50,000 for the membrane replacement every 5 years. If we 

consider the system proposed to be build for Girne (Kyrenia Park), due to small number of 

users and the small size of the land, the system is supposed to be less costly. 

 

http://nature.berkeley.edu/classes/es196/projects/2010final/YeoK_2010.pdf


64 

 

Fig.3.16: Simplified Schematics Depicting MBR Configurations 

Sour
Source: 2006 Water Environment Foundation 

Fig.3.17: Schematic of conventional activated sludge process (top) and external (side-stream) 

membrane bioreactor (bottom) 

 

Source: http://en.wikipedia.org/wiki/File:MBRvsASP_Schematic.jpg 

http://en.wikipedia.org/wiki/Activated_sludge
http://upload.wikimedia.org/wikipedia/en/c/c0/MBRvsASP_Schematic.jpg
http://en.wikipedia.org/wiki/File:MBRvsASP_Schematic.jpg
http://upload.wikimedia.org/wikipedia/en/c/c0/MBRvsASP_Schematic.jpg�


65 

 

Internal membrane configuration: In the immersed (submerged) or internal membrane 

MBR system (Figure 3.18), the membranes are directly submerged in the bioreactor mixed-

liquor, preferably located in compartments or a separate tank coupled to the bioreactor to 

minimize membrane cleaning efforts. This configuration typically involves the use of 

polymeric membranes. The membranes are either vertically or horizontally oriented hollow 

fibers contained in a rectangular or tubular support structure, or vertically oriented flat sheets 

contained within a support structure. 

The mixed-liquor is located on the shell side of the membranes and the effluent is extracted 

into the lumen of the membrane. The driving force across the membrane is typically achieved 

by creating negative pressure on the lumen or permeates side of the membrane. The 

membrane component of this configuration involves substantially more membrane area per 

unit volume relative to the membrane component of the external MBR configuration, operates 

at a TMP typically 28 to 56 kPa and operates at an effective cross-flow velocity of less than 

0.6 m/sec (Lei and Bérubé, 2004). Fig. 3.18 is an example to submerged MBRs, the 

wastewater insert to the bioreactor and the sedimentation of solids realizes, the membranes 

are submerged to the reactor with a separate tank, with the vacuum technique, filtration takes 

place. Flow of coarse air bubbles keeps the membranes clean. 

 

Fig.3.18: Example of submerged (internal) membrane bioreactor 